Package leaflet: Information for the patient
NUBEQA 300 mg film-coated tablets
darolutamide

Read all of this leaflet carefully before you start taking this medicine because it contains important

information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their
signs of illness are the same as yours.

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not
listed in this leaflet. See section 4.

What is in this leaflet

What NUBEQA is and what it is used for

What you need to know before you take NUBEQA
How to take NUBEQA

Possible side effects

How to store NUBEQA

Contents of the pack and other information
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1. What NUBEQA is and what it is used for

NUBEQA contains the active substance darolutamide.

It is used to treat adult men with prostate cancer that:

- has not spread to other parts of the body and no longer responds to medical or surgical treatment that
lowers testosterone (also called non-metastatic castration-resistant prostate cancer).
or

- has spread to other parts of the body and responds to medical or surgical treatment that lowers
testosterone (also called metastatic hormone-sensitive prostate cancer).
For this your doctor may also give you docetaxel.

How NUBEQA works
NUBEQA blocks the activity of male sex hormones called androgens, such as testosterone. Androgens can cause
the prostate cancer to grow. By blocking these hormones, darolutamide stops prostate cancer cells from
growing and dividing.

2. What you need to know before you take NUBEQA

Do not take NUBEQA if
- you are allergic to darolutamide or any of the other ingredients of this medicine (listed in section 6)
- you are a woman who is or may become pregnant.

Warnings and precautions

Talk to your doctor or pharmacist before taking NUBEQA if

- you have problems with your kidneys

- you have problems with your liver

- you have any heart conditions including heart rhythm problems or if you are using medicines for these
conditions

- you had a surgery to treat blood vessel conditions.



Taking this medicine may affect your liver function. If your blood tests show abnormal results of your liver
function, your doctor may decide that you stop taking Nubega permanently.

Children and adolescents
This medicine is not for use in children and adolescents under 18 years. Prostate cancer does not occur in this
age group.

Other medicines and NUBEQA
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines.

The following medicines may influence the effect of NUBEQA, or NUBEQA may influence the effect of these
medicines. These medicines are typically used to treat:

- bacterial infections, such as rifampicin

- epilepsy, such as carbamazepine, phenobarbital, phenytoin

- slightly low mood and mild anxiety: St. John's wort (a herbal medicine)

- high cholesterol, such as rosuvastatin, fluvastatin, atorvastatin, pitavastatin

- severe joint inflammation, severe cases of the skin disease psoriasis, and cancers: methotrexate

- inflammatory bowel diseases: sulfasalazine

Your doctor may therefore change the dose of the medicines that you are taking.

Pregnancy, breast-feeding and fertility

NUBEQA is not for use in women.

This medicine could decrease male fertility.

Follow these advices during and for 1 week after stopping:

- use a condom or another highly effective method of birth control to prevent pregnancy, if you are having
sex with a woman who can become pregnant. Ask your doctor about the best method of birth control for
you.

- use a condom to protect the unborn baby, if you are having sex with a pregnant woman.

Driving and using machines
This medicine is unlikely to affect your ability to drive and use machines.

NUBEQA contains lactose

If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor before
taking this medicine.

3. How to take NUBEQA

Always take this medicine exactly as your doctor or pharmacist has told you. Check with your doctor or
pharmacist if you are not sure.

The recommended dose is
2 tablets 2 times daily. Do not take more than 4 tablets per day.

Your doctor may reduce your dose to 1 tablet 2 times daily, if you have problems with your liver or kidneys.

Method of use
Swallow the tablets whole — do not split or crush them. Take the tablets with food and a glass of
water.

Your doctor may also prescribe other medicines while you are taking NUBEQA.
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If you take more NUBEQA than you should
Continue the treatment with the next dose as scheduled.

If you forget to take NUBEQA
Take your missed dose as soon as you remember before the next scheduled dose. Do not take a double dose
to make up for 1 or more forgotten tablets.

If you stop taking NUBEQA
Do not stop taking this medicine unless your doctor tells you to.

If you have any further questions on the use of this medicine, ask your doctor or pharmacist.

4, Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.
Side effects of NUBEQA occur with the following frequencies:

Very common side effects (may affect more than 1 in 10 people):

- tiredness

- blood tests showing reduced number of a white blood cell type called neutrophils

- blood tests showing increased levels of substances produced by the liver: bilirubin, alanine transaminase
and aspartate transaminase

Common side effects (may affect up to 1 in 10 people):
- blockage of the arteries in the heart

- heart failure

- rash

- paininarms and legs

- broken bones

Side effects of NUBEQA when used in combination with docetaxel occur with the following frequencies:

Very common side effects (may affect more than 1 in 10 people):

- high blood pressure

- rash

- blood tests showing reduced number of a white blood cell type called neutrophils

- blood tests showing increased levels of substances produced by the liver: bilirubin, alanine transaminase
and aspartate transaminase

Common side effects (may affect up to 1 in 10 people):
- broken bones
- breast enlargement in men

Reporting of side effects
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed
in this leaflet. By reporting side effects, you can help provide more information on the safety of this medicine.



To report any side effect(s):
Saudi Arabia: United Arab Emirates (UAE):
The National Pharmacovigilance Centre (NPC). Emirates Drug Establishment
SFDA Call Center: 19999 Tel: 80033784
E-mail: npc.drug@sfda.gov.sa Email: pv@ede.gov.ae
Website: https://ade.sfda.gov.sa Website: www.ede.gov.ae
Jordan: Egypt:
Tel: +962-6-5632000 Egyptian Pharmaceutical Vigilance Centre
JFDA email : jpc@jfda.jo Hotline: 15301
JFDA website: www.jfda.jo Email: pv.followup@edaegypt.gov.eg
https://vigiflow-eforms.who-umc.org/jo/jpc Website: https://vigiflow-eforms.who-umc.org/eg/med
Kuwait: Oman:
Drug &Food Control, Ministry of Health Department of Pharmacovigilance & Drug Information
Tel.: +965-24811532 Drug Safety Center - Ministry of Health
Fax: +965-24811507 Tel : +968 - 22357687 / 22357690
Email : Adr_reporting@moh.gov.kw Fax : +968 - 22358489
Website: Email: pharma-vigil@moh.gov.om
http://eservices.moh.gov.kw/SPCMS/DrugCmp.aspx | Website: www.moh.gov.om
Other Countries:
Please contact the relevant competent authority

5. How to store NUBEQA
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the carton and on each blister after EXP. The
expiry date refers to the last day of that month.

Do not store above 30°C.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw
away medicines you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information

What NUBEQA contains

The active substance is darolutamide. Each film-coated tablet contains 300 mg of darolutamide.
The other ingredients are:

- calcium hydrogen phosphate (E 341)
- croscarmellose sodium

- hypromellose

- lactose monohydrate

- macrogol (E 1521)

- magnesium stearate (E 470b)

- povidone (E 1201)

- titanium dioxide (E 171)

See “NUBEQA contains lactose” in section 2 for more information.


mailto:npc.drug@sfda.gov.sa
https://eur03.safelinks.protection.outlook.com/?url=https%3A%2F%2Fade.sfda.gov.sa%2F&data=05%7C02%7C%7C41cbb055a4104a195b1b08dcbace8f70%7Cfcb2b37b5da0466b9b830014b67a7c78%7C0%7C0%7C638590643543561209%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C0%7C%7C%7C&sdata=LVflHy8zl7ooKjfGKnKyJOMhvhkQFIiSEUb6Xg3bU5Y%3D&reserved=0
mailto:pv@ede.gov.ae
http://www.ede.gov.ae/
mailto:jpc@jfda.jo
https://eur03.safelinks.protection.outlook.com/?url=http%3A%2F%2Fwww.jfda.jo%2F&data=05%7C02%7C%7C41cbb055a4104a195b1b08dcbace8f70%7Cfcb2b37b5da0466b9b830014b67a7c78%7C0%7C0%7C638590643543595397%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C0%7C%7C%7C&sdata=oXd1c0a3CMrDCrXtgqDMkvoqLUn4j71kmZkzM9digq8%3D&reserved=0
https://vigiflow-eforms.who-umc.org/jo/jpc
mailto:pv.followup@edaegypt.gov.eg
https://vigiflow-eforms.who-umc.org/eg/med
mailto:Adr_reporting@moh.gov.kw
https://eur03.safelinks.protection.outlook.com/?url=http%3A%2F%2Feservices.moh.gov.kw%2FSPCMS%2FDrugCmp.aspx&data=05%7C02%7C%7C41cbb055a4104a195b1b08dcbace8f70%7Cfcb2b37b5da0466b9b830014b67a7c78%7C0%7C0%7C638590643543581542%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C0%7C%7C%7C&sdata=aR2P%2F%2BqtmFiuK8FkA2ZPQHNvPrmxuNjOdH%2F9xA2MJVs%3D&reserved=0
mailto:pharma-vigil@moh.gov.om
https://eur03.safelinks.protection.outlook.com/?url=http%3A%2F%2Fwww.moh.gov.om%2F&data=05%7C02%7C%7C41cbb055a4104a195b1b08dcbace8f70%7Cfcb2b37b5da0466b9b830014b67a7c78%7C0%7C0%7C638590643543588537%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C0%7C%7C%7C&sdata=0DaRicl7f1Vt5qNxT8cs7V%2B1dJcAEj7Prr3NbVtrEQc%3D&reserved=0

What NUBEQA looks like and contents of the pack
The film-coated tablets (tablets) are white to off-white, oval with a length of 16 mm and a width of 8 mm.
They are marked with “300” on one side, and “BAYER” on the other side.

Each carton contains 112 film-coated tablets consisting of 7 blisters
Each blister contains 16 film-coated tablets.

Bulk Manufacturer:

Orion Corporation, Orion Pharma
Orionintie 1

02200 Espoo, Finland

Packaging and Batch release site:
Orion Corporation, Orion Pharma
Joensuunkatu 7

24100 Salo, Finland

Marketing Authorisation Holder:
Bayer AG,
51368 Leverkusen, Germany.

This leaflet was last revised in July 2025.

This is a medicinal product
- A medicine is a product which affects your health and can harm you if taken contrary to directions
- Keep strictly to your doctor’s instructions, the instructions for use and the instructions of the pharmacist
who sold you this medicine. Your doctor and pharmacist are experts on medicine and its benefits and risks
- Do not stop taking this medicine before the end of the prescribed course of treatment
- Do not use this medicine on another occasion without consulting your doctor
Keep medicines out of the reach of children
Council of Arab Health Ministers
Union of Arab Pharmacists



odusall Slegleaidell 8o
dilse oly3l po '+ + Sags

ssoliglgsls

<l dage Slogle e (Soixg 45 elo sl Lin Jobis 3 eadl Jid dslizy 85iadd] 03 goa 113

(o3 B30 Lgieha) Zlind 38 5yill 03gy Biisl -

dagall of s Jlol wspsl Alzaol (ol clpad SIS 13] - -

Agsyall clolel Guds b pgusse Slodle ClS of (o> (0835 38 .05 debasi ¥ haid <l clgall Lin Chung @5 -

Syl odm 3 8y9Sie st Alaizne deilx HUT (ol b Jaiy . Jsall of cletb 2o Giand dgils HUT (ol cload IS 13] - -
£ o) eyl skl

Baiiill 03m Oolygize b Lo
paiiay lagdy Kugi oo o -1
Ko Jolis Jub didyme glini sill o -F
Koo Jolis piy xS -F
dlainall Ll B -€
ass O3nd pi xS -0
> lagleag Bosall Blygine -1

iy Losdy Kugi oo Lo -1
sl Olzagsdl Olbresy ulanll el oyl péle) dolasiol oy apalislgsls Aleall B3lall Lle (Sasi (Soiny

Ossimsiaill Goasn Gadiy SUI ol ol el kel Cumiany 32y oo el o (533 il Ul sy o -
(o poliall (ristio spll) Ghes sl Sl Glbsan Lial o)
o

LAl Ganyo) Ooseiaosianil] Hoasd padig Sl bl of bl el Camiany puandl o 5351 il Ul sl -
((azzall) Al 50380 Goleanl liasgsll oy
JeaSliganss Loyl b <l Cauny 38 1ig)

105 Joy oeS

9385 ol 0%y Dossiwsianll Goosm Jto (il ¥l o Ll &Sl Epuinll Clisosgll bl (S0 miay

sadll i Oliusgydl olloses L 3palisloyls Ciboy «lisasgll odm zia Bysb e Oliwasd] olbros sai ] Slizayaill
plasiidl

Sags Jolis Jub didymo zlini il Lo -r

Wl Sl 8 Sass Jolis
(1 035 el 3 859830)l) claall 1ig) (5351 bigSo sl oo of 300bislasls (o dunsluu> clys) -



lols umnwns 38 ol Jols ol col -

Elblisdly s3lxall
1 A S U5 5 Sl ]l J] 02

oS § JSlie elya) -

sl § Sl by -

S3ladl 03g) ool asdiasd s 13] of Clll Ol s § JSLine 3 § Loy alall § JSline sl elys) -
ool dgeo¥l § JSline pilal &l dglas) cusids -

o 538y 326 38| Caslbsg) dumarbs rué 25l el pall Szl bl 13] Al il e clgall 13n Jolis 535 33
P> JS Bags Jsls e Cidodl

osdnlselly JLbYI
Appanll all o3n § Sliwgydl Hlbyew a3 i 1A s 0 ST opinlyally JUbY 8 plaiiosl ud clgall 1in

(w9 5 5331 dygol

5ol dyanl (sl Jolis 38 ol [idso ol of Jaliss s 13] Jspall of cleds 551

izl Bale dy033l oim painied &yosY oinm 58l Lle (Sa0i 5350 38 of dSusi 5656 e Ul dyo531 5355 13

Owsolén )l Jio 3l lgad pading Sl oSl sgasmll il -

i)l (JUin s boidll (uniloly S Jio 3le lgud pading Sl igsall Ol -

(e £lgs) B9z Cileo Lo Lasd pasnins Ll icisanll §lalls 5 paaniall Zlall Ol -

Olialdliy (uilioldyoil (rpilicalbold (ypiliomlboru Jio géle loed paiiv il (JoriudoSl des glatyl il -

e lasd painiany il iblbyally dpaladl sliedls ddsall o bapaill cdlals wpaidl Jeoliall Glgdll o3> -
Sl ioieall Jio

oi3lolaledl Jio pile lged psii il ieleadl Gladll pslsel cdl> -

Ledolis Ll 953l dey> s yusy 28 Y

dgpuninlly dxzecdll dclsyll i Jol

elasill (3) (Sup05 paiuieasy 3

Jsll 3 Dgunsl Gslansl ] cloall i (5355 38

005 Jolis e Caboill a2y oreal 30ly Jo5 piliaill oin gl

331 sy sl ol (abdl J3lsl) (53801 Blall plasvicnl elele g cJans ol Sy 8ol o puinl Gasles cuis 13] - -
el Aty Janl giad dipsb Juidl e elipebs Jlol Jas Sga> pre) Glil) dlssd

il e (el J3lsdl) (s3S3l Slall plaiianl clle g cJals Blrol 2o puizdl pusled cus 3] -

S plsiiwly 8yluu] 3303
¥ alsiiolg 3Ll Lle @538 Gle eloall i 558 of Jaimall ssé o0

3638l e Sygs Sy
eloal 13 Jobs Jud cluadny Juadl el sSdl ozl Joxi pac o (LS bl J8 oo clado ) JLs 13]



Kuod Jolis piy is -+

daall of el sl ds8Tio oS5 @) 13] . Jspall of e sl oS Tolod eloal 1 Jobis Lodl

il oS b gy uogall de sl
ololl pgll & Galidl € o 55T 353 Liagy Gise (0utem) mosd Jols
el ol 3 & Sl ehaa) SIS 13]dsngy e 3215 0038 elies s Sy 56

o83 JoLis day b
eloll o 5Ss plahll go GobdYl Jolis . mginas of mgaci ¥ - dlolS GoldYl wlsl
ogs olis bl syl dyesl Lan] s Couny 33

s Loo 5351 pei gl 1)
oxia 9 LaS &Il desally kel (8 saiul

Kugs Jobis &l @5 13]
0 38T ol 3nly Goyd Gasged daclin deys Jolis ¥ bydall ALl deyadl Jd 5S35 ol 3yma duwiall deyndl Jolis
Awiall Goly83

(Sags Jobis e cudbgi 13
ey b @iy o bo clgadl Bin Jslis e Cabois 3
Jaall of b Jlol clsadl in Jolis Jo> (5351 dltol (sl ey oIS 13]

dlaixall asll 631 £

Lo geanll Bl pac o il e diails LT loall i oseasy o Sy oYl gean o
T35S Saod) dsslol 631 Eraas

(omisall 5o 1 JS o 1 e 38T a0 S) Tz il Al LG

(=) elee] -

szl o Gill Ll asll Lals sse Galasil a3 psll ohlasl -

Lo 6 eial Guilsy 33 rmasaled] i3SIl Loy Ll slsall oro Basliie Sligiana salid sl Sl -
Sligalushs

(Gdrall 5o V- US 0 1 U] e Lo g 18) sl &l LUT
il § palidl slawsl -

il g § Jas -

Sz mib -

ou8luly oaeh il § ol -

o)l yus -



t JusSUisangs 2o Lol sl sic JII LSl Kaod) deslall B3 Siass
(obrall 5o 1+ S o0 1 oo 53T cnaad o 0%e) Tan dlids il HGT

&QJ)AP.)bM -

S3l> mib -

Sdazll o il elagdl pall Lls sae (slasl b pall oblasl -
S LeasHly uienl Guilys 3819 ¢ Gasraledl xSl lganitis Ll slgall o sliio Slgtue sabS pall hlasl -

isabusls

(drall o 1 S o 1 ) ey Lo apuan 28) dsilis dasila ,UT

izl 1S -
Jiosll sic sadll e -

deslall 3 e g3l

Byl 03n 8 8)9S3e 3t dlaizne dgilx HUT (ol b Jadny . Jdspall of laib go Granid dgils ST (ol o Juo> 13]
elall 1in Jolis &l Jo> Sloslrall (oo 3y5ell 3863 3 Baclusall cliSay sl U3 oo g3b3l S o

Aslall Golyedl e g3l

Baxiall dy s=ll Ollodl

cloall Shledl duwwso

A--PPVAE (a5l

pv@ede.gov.ae : jg»iS3l sl
www.ede.gov.ae : 3g,SI3l g_.’éga.ll

dysgaall

Jloall igal) ibgl 3550l

199949 :clgallg clisl dolsll &gl JLosl 3S50
npc.drug@sfda.gov.sa : 39Ul x4l
https://ade.sfda.gov.sa : oS3l g8g.ll

0353l

+9r-1-01FF - - - 1ol

ipc@jfda.jo : 3o,iSI3l 354l

www.jfda.jo : jgusI3l aﬁg.n.”
http://vigiflow-eforms.who-umc.org/jo/jpc

1300
Sraall ddloall dbail 5550

tor- 1 i3 ladl lasdl
pv.followup@edaegypt.gov.eg : 3g,iSI3l 35l
i doyisShdl g8g0ll

https://vigiflow-eforms.who-umc.org/eg/med

:olec diblw

aloall Slogleall o Ladidll 3,5l
Azl 8559 — cloa)l do v 3Sy0
+47A — PPEOVIA- / FEFOVIAV i asla
+97A — PPIPOAEAA :uSLe

pharma-vigil@moh.gov.om :_jgiSJ3l sl

www.moh.gov.om: jgiSI3l aﬁg.n.”

WX

daall 8yl39 el izl &5953] di8l50

+970-FEAL 1 oPT (a5l

+3710-FEA1 10V :uSlé
Adr_reporting@moh.gov.kw :_jgiSJ3l sl
i 3oyt g8g0ll

http://eservices.moh.gov.kw/spcms/drugcmp.aspx

1853 olaly
ALl 15 dniiall daladl Jlosdl o



mailto:npc.drug@sfda.gov.sa
https://ade.sfda.gov.sa/
mailto:pv@ede.gov.ae
http://www.ede.gov.ae/
mailto:pv.followup@edaegypt.gov.eg
https://vigiflow-eforms.who-umc.org/eg/med
mailto:jpc@jfda.jo
http://www.jfda.jo/
http://vigiflow-eforms.who-umc.org/jo/jpc
mailto:Adr_reporting@moh.gov.kw
http://eservices.moh.gov.kw/spcms/drugcmp.aspx
mailto:pharma-vigil@moh.gov.om
http://www.moh.gov.om/

Sugs 335 iy ouS -0
Jab3l Jsliag s Ul e Tausy elgall in Jaas]

ol sy EXP alS amy by JS Aeg Souml) 095l dulall Lle 598 3nll dmslall 2lgiil gl sz clgal Lin Jolizi o
seddl 3 e 5331 podll U] dmdlall clgis!

Ayoko dzps P e 235 3 Byl Az § By

o0 waladl &S g Janall Jlol ddiiall bl Gisb e of Gauall rall slo @asb e &931 S o palsis 3
Al lo> e Oleha Pl oin sclunio lgasiius a=i @) il &3l

S Sloglzos bosll Slgine -

Kues Soiz 13k

2aliglgyls Y dlzall 35l

Auoliglgyls e 1 Lle Cale oy JS (Soim
b LS o (5538 slgall

(E 341) posed Sl umgysad Slawgs -
poadgwall joliosKngyS -

soleogsnle -

598Ul Bhaumgige -

(E1521) JozasSlo -

(E 470b) pgssizall Ohyi -
(E1201) 934991 -

(E 171) assiliadl seuusT GB -

Ologlzall o i) ¥ 08y o3l 3 oSl Lle sz Sagin sLil
assl Slysines usss 9ags i

«t - » dodle by @5 Jalo A pyeg pdo 11 by JSLidl dyglbn (poledl U] Juod claw (Lol831) dalzall ol,83
233 Lol Gle «BAYERY g sl Lils Lle

Lihs v § dme Cale posd 11T Lle oohlS dde JS (soix5
ETHIP
Loyl H9a30 eroasol &S5

I gl
3ilid cgaeol - 1T



zld8l o demill

Lasld Hoasol eygargl 4S5

V o3lggauio>
l3ilid gleo FEL - -

Sasaadll pagdsi ol

o> 4l nb
sl cy398 56 01FTA

clostl lin o

shal) el Slodsill 3l dlamil 5 clino Gle 335 b st
Gro S spall Oladdsis lode Goguiall Jlosmiwdl &by casdall 3)Liiul &8 zsl
0yparg dziizg loally il Lan dspally Candall. clgl el
wlandi il ol B3small Baall Jib kel oo
el 8yLieol o cloall Coyus 5,S5 3

JGbYl sl Jolize e lagss elos)l Lol

Gl dxall clyje pudxo
ol dsluall sl



	Nubeqa - PIL Jul-2025 - EN
	1. What NUBEQA is and what it is used for
	2. What you need to know before you take NUBEQA
	3. How to take NUBEQA
	4. Possible side effects
	5. How to store NUBEQA
	6. Contents of the pack and other information

	Nubeqa - PIL Jul-2025 - AR

